(405) 227-1442
LARRY@LKCEQUIPMENT.COM
WWW.LKCEQUIPMENT.COM

BOWEN 3.5

ftern Part

No, No.  Qty Description

1.3888-243 2 O-Ring

2. 35787 1 Upper Packing Nut Ring
' 3.3568-010 3 O-Ring

A 35098 3 Washpipe Locking Pin

5 38788 1 UpperPackingNut(Floatery . . 1
6. 35102 8 3/8-18 x ¥%"'Soc. Set Sgrew Flat Pt

7. 35791 1 _Washpipe v
| 8. 35638 1 Packing Nut Grease Fitting . _
9...36780 1 ‘towerPackingNut(Floater) . == |
10, 35357 14 Spacer & Lantern Ring

11, 35358 1 _Plain Spacer Ring

12. 35790 1 Packing Bottom Ring

13. 383585 1 Packing Sef (4 seais)




(405) 227-1442
LARRY@LKCEQUIPMENT.COM
WWW.LKCEQUIPMENT.COM




—_

O [ecll I [ U1 BN (W IS

24

26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42

PN# QTY. DESCRIPTION
568-243 2 Packing Nut O-Ring

| 83787 [ 1 [upper Packing Nut Ring

3568-010 3 O-Ring for Set Screws

35099 Washplpe locking pin

83788 1 Upper Packing Nut

35102 Nylon Tip Set Screws

35791 1 Floating Washpipe

27636 Packlng Nut Grease Fitting

83789 1 Lower Packing Nut

35357 Lantern -Spacer Ring Floater

35358 1 Spacer Ring Floater

35790 Bottom Ring Floater

35355 1set Packing

35283 Gooseneck Plug

83785 1 Gooseneck

23002 1/2" - 13 X 2 Cap Screw

31827 1/2" Lock Washer

7
83786 1 Bonnet
6

23045 3/4" - 10 X 3 1/4 Cap Screw

35190 | 32 [3/4" Lock Washer

Upper Qil Filler Plug

25389 1

23039 | 5  [3/4"-10X 1 3/4 Cap Screw

22177 1 Relief Fitting

op Plate

27287 1 Shim Set

27275 Upper Gear Cover Gasket

44165 1 Stem Seal Protector

59281 RoIIer Bearing

59592 1 Cluster Gear Third Stage Shaft & Gear

59593 Long Gear Third Stage Shaft & Pinion

59347 1 Second Stage Shaft Key

59346 Lower SLIder First Reduction Gear

59530 1 Lower Plate Bearing

20627 Magnet|c Drain Plug

27276 1 Lower Gear Cover Gasket

Lower Plate

35289 - Dowel Pin

| 1 [Bogy

59280 2 Upper Motor Drive Gear Bearings

59795 Flrst Red Gear Spacer

59294 2 Motor Drive Gear First Reduction Pinion

(405) 227-1442
LARRY@LKCEQUIPMENT.COM
WWW.LKCEQUIPMENT.COM

BOWEN 3.5

ITEM
43
44
45
46
47
48
49
50
51
52
X
54
55
56
57
58
59
60
61
63
64
65
66
67
68
69
70
71
72
73
74
75
76

PN# QTY. DESCRIPTION
59708 2 Lower Motor Drive Gear Bearings

59781 | 2 [Motor Drive Gear Oil Seal

20001 2 Motor Drive Gear Snap-Rings

35007 | 2 |Motor Mainfolds

35548 2 Motor

65439 | 1 |1 1/4 Style 10 Swivel Joint

4 Manifold O-Ring

_- 1/4" Connector

35008 16 3/8 Lock Washers

25894 16 |3/8"-16 X 2 3/4 Cap Screws

- 3/4" O-Ring Plug

23881 | - [1/2"- 13X 1 172 Hex Boit

46719 - 1/2" Motor Special Flat washer

_- Seal Plate Gasket

1 Seal Plate

23038 | - [3/4"- 10X 111 1/2 Cap Screw

27286 1 Lower Stem Inner Qil Seal

27416 Lower Stem Outer Oil Seal

30362 Lower Stem Spiralox Oil Seal

27285 Upper Stem Oil Seal

27277 1 Upper Stem Bearing & Race

27208 Main Drive Gear

27238 - Ring Gear Groove Pin

44164 | 1_[stem

27279 1 Load Bearing

27426 Lower Stem Bearing

27278 2 Lower Stem Race
46690 | 1 [Flevator Bail

35482 2 Bail Pin

35003 BaiI Pin Bolt & Nut

35384 Torque Rein
51413 Torque Rein Pull Pin

35197 1 Saver Sub




	Slide 1
	Slide 2
	Slide 3

